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Advice for healthcare professionals:

New co-dydramol products are available with a higher
dose of dihydrocodeine

(co-dydramol 20/500 mg and co-dydramol 30/500 mg
tablets).

When prescribing co-dydramol, clearly indicate tablet
strength and dose.

Report suspected adverse drug reactions with opioids,
including any harm from medication error, via the Yellow
Card Scheme.

Note:
Co-dydramol preparations are non-formulary.

News from Medicines Management at Doncaster Clinical Commissioning Group

The manufacturer of Testim has advised that it
intends to cease production: final supplies were
expected to be delivered in February.

Testim contains 50 mg of testosterone in a 5g unit
dose tube. Testogel would appear to be a reasonable
replacement; it contains 50mg of testosterone in a
5g sachet.

Notes:

Testogel 16.2mg/g gel delivers 1.25 g of gel
containing 20.25 mg of testosterone per pump
actuation.

Testosterone gel is Amber-G as testosterone
replacement therapy for male hypogonadism, when
testosterone deficiency has been diagnosed by an
endocrinologist and confirmed by clinical features
and biochemical tests.



https://www.gov.uk/drug-safety-update/co-dydramol-prescribe-and-dispense-by-strength-to-minimise-risk-of-medication-error
https://www.gov.uk/drug-safety-update/co-dydramol-prescribe-and-dispense-by-strength-to-minimise-risk-of-medication-error
http://medicinesmanagement.doncasterccg.nhs.uk/wp-content/uploads/2018/01/Ocular-flowchart-V1-0-Review-January-2020.pdf
https://yellowcard.mhra.gov.uk/
https://yellowcard.mhra.gov.uk/
http://medicinesmanagement.doncasterccg.nhs.uk/wp-content/uploads/2018/01/Ocular-flowchart-V1-0-Review-January-2020.pdf
https://www.medicines.org.uk/emc/product/6614
https://www.medicines.org.uk/emc/product/6614
https://www.medicines.org.uk/emc/product/6614
https://www.medicines.org.uk/emc/product/6808
https://www.medicines.org.uk/emc/product/8919
http://medicinesmanagement.doncasterccg.nhs.uk/tls/testosterone-gel/
http://medicinesmanagement.doncasterccg.nhs.uk/traffic-light-system/tls-category-key/
http://www.ukmi.nhs.uk/
https://www.sps.nhs.uk/wp-content/uploads/2017/11/UKMI_QA_Drug-interactions-with-smoking-cigarettes_update_Nov-2017.pdf
https://www.gov.uk/drug-safety-update/confidential-prescribing-and-patient-safety-reports-on-key-indicators-now-available-free-for-gps
https://www.gmc-uk.org/guidance/good_medical_practice/safety_quality.asp
https://www.cprd.com/joiningform/contribute/default.aspx

Mycophenolate mofetil, mycophenolic acid: updated contraception advice for male patients

Advice for healthcare professionals prescribing mycophenolate to male patients:

e Available clinical evidence does not indicate an increased risk of malformations or miscarriage in pregnancies where

the father was taking mycophenolate medicines, however mycophenolate mofetil and mycophenolic acid are
genotoxic and a risk cannot be fully excluded.

e Itistherefore recommended that male patients or their female partner use reliable contraception during treatment

and for at least 90 days after stopping mycophenolate medicines.

e Discuss with male patients planning to have children the implications of both immunosuppression and the effect of

prescribed medications on the pregnancy.
Reminder for healthcare professionals prescribing mycophenolate to female patients:

e Mycophenolate medicines remain contraindicated in women of childbearing potential who are not using reliable
contraception and in pregnant women unless there are no suitable alternatives to prevent transplant rejection.

e Female patients of childbearing potential must use at least one reliable form of contraception before and during
treatment and for 6 weeks after stopping mycophenolate medicines; 2 forms of contraception are preferred.

e Report suspected adverse drug reactions associated with mycophenolate medicines, including adverse pregnancy
outcomes, to us on a Yellow Card.

Note:

Mycophenolate mofetil is Amber for the Management of Inflammatory Arthritis, Connective Tissue Disease & Systemic

Vasculitis in adults.

Other mycophenolate salts are not included in this shared care arrangement.

Prescribing advice:

For rheumatology indications, the most cost-effective mycophenolate mofetil preparation may be prescribed: the dose

should be divided, usually twice daily.

Cost of 28 days treatment at 1g twice daily
(Drug Tariff March 2018 and EMIS Web)
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What is the evidence to support the use of nefopam for the treatment of persistent / chronic pain?

Nefopam appears no more potent than NSAIDs, but is commonly associated with adverse drug reactions and can be fatal
in overdose. Prescribers should consider carefully whether the potential benefits outweigh the risks of adverse effects in

individual patients. Treatment should be reviewed regularly and stopped if benefits are not seen in the short term.


https://yellowcard.mhra.gov.uk/
http://medicinesmanagement.doncasterccg.nhs.uk/traffic-light-system/tls-category-key/
http://medicinesmanagement.doncasterccg.nhs.uk/wp-content/uploads/2017/08/SCP-Inflammatory-Arthritis-Connective-Tissue-V4-0.doc
http://medicinesmanagement.doncasterccg.nhs.uk/wp-content/uploads/2017/08/SCP-Inflammatory-Arthritis-Connective-Tissue-V4-0.doc
https://www.gov.uk/drug-safety-update/mycophenolate-mofetil-mycophenolic-acid-updated-contraception-advice-for-male-patients
https://www.sps.nhs.uk/articles/what-is-the-evidence-to-support-the-use-of-nefopam-for-the-treatment-of-persistent-chronic-pain/

QIPP update

The QIPP achievement calculated at
This NICE guideline includes recommendations on: February 2018 was £1,050,238.
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and use of corticosteroids nasal sprays the Medicines Management Team’s

e choice of antibiotic workplan.
e self-care
Visual summary of recommendations. Hormone Replacement Therapy

(HRT) prescribing quidance

Treating your infection - Respiratory Tract Infection leaflet

Guidance is now available that covers
How should conversion from oral morphine to fentanyl patches be the place of FSH testing, prescribing

carried out?

HRT, contraception, managing
psychological symptoms and altered
sexual function.

What factors to consider when advising on medicines suitable for a Halal diet?

The aim of this UKMi Q&A is to increase awareness of the term ‘Halal’ in
relation to medication and to direct readers towards further sources of

This UKMi Q&A discusses treatment APC NEWS

options for women with IAR during
pregnancy.

Transgender Prescribing Guidance

Doncaster & Bassetlaw Area Prescribing Committee has agreed that a
guidance document developed by Rotherham CCG can be added to the
Amiodarone Shared Care Protocol medicines management website as a resource. This guidance will offer

support to GP’s who feel they wish to prescribe in this therapeutic area.
The paperwork has been revised.

The reference o _the,TherId_ Epilepsy Shared Care Protocol
Register in the monitoring section

has been removed. The latest The Sheffield Epilepsy Shared Care Protocol has been added to the
version is available on the medicines management website. The document contains details of the
medicines management website. Doncaster commissioning model i.e. In Doncaster anticonvulsants

remain Amber-G. The Epilepsy Specialist Nurse will manage patients until

they are stable and at that point only will prescribing pass to the GP.
Naltrexone/bupropion (Mysimba)

used in weight management has Review of Red drug prescribing (2015/16 versus 2016/17 period)
been categorised as Grey

Gluten Free consultation

All gluten free items other than bread
and bread mix have now been
categorised as Grey on the traffic
light system. Therefore prescribing
on FP10 is now restricted to these
two items only.



https://www.nice.org.uk/guidance/ng79
https://www.nice.org.uk/guidance/ng79
https://www.nice.org.uk/
https://www.nice.org.uk/guidance/ng79/resources/visual-summary-pdf-4656316717
http://www.rcgp.org.uk/TARGETantibiotics
http://medicinesmanagement.doncasterccg.nhs.uk/wp-content/uploads/2018/01/HRT-flowchart-V5-0.docx
http://medicinesmanagement.doncasterccg.nhs.uk/wp-content/uploads/2018/01/HRT-flowchart-V5-0.docx
http://www.ukmi.nhs.uk/
https://www.sps.nhs.uk/wp-content/uploads/2017/12/UKMI_QA_Conversion-from-oral-morphine-to-fentanyl-patches_November-2017_Final.docx
http://www.ukmi.nhs.uk/
https://www.sps.nhs.uk/wp-content/uploads/2015/12/UKMi_QA_allergic-rhinitis-pregnancy_Feb_2018_FINAL.docx
https://www.sps.nhs.uk/articles/how-can-i-find-out-if-medicines-may-be-considered-okoshero-or-ohalalo/
http://www.ukmi.nhs.uk/
https://www.sps.nhs.uk/wp-content/uploads/2014/01/UKMi_QA_Halal_Jan_2018-FINAL.doc
http://medicinesmanagement.doncasterccg.nhs.uk/?s=dapsone&post_type=tls&site_section=tls
http://medicinesmanagement.doncasterccg.nhs.uk/?s=GRAZAX&post_type=tls&site_section=tls
http://medicinesmanagement.doncasterccg.nhs.uk/?s=macrogol&post_type=tls&site_section=tls
http://medicinesmanagement.doncasterccg.nhs.uk/tls/isotretinoin/

